SHI PING

BEAHFEIBRFARAR QA

KNO9S ¢ SEE A5 O
£

il I T2




Iug o I
WoyYue

ARSKE: {

o et i e
ﬂ {‘B ﬁ q& E :E. m ﬁ!. m |ﬂ| ‘_ UL FSUSTEM A

A B A @A RL20204, T ),
& & B SRR TETHN ARG R L Tee—

KNQEHIEH%IE_E-%#‘ H E"E ﬂ'?tj]' #® B AmNLEm HE % B M) aweuzd g

ﬁﬁ: !ﬁ'ﬁfﬁgﬁ.{tﬂﬂﬂ:ﬁriﬁs ::.ﬁ:: HLW :ﬂl; HEFIIA 111 EWWH

P A RAE R — L, LA PR apaagyee

H—R AR, 20 NENMERE

AH— &

M bR T BRI haredwe WREREHTET 1 41 AL B I0R AL e e
PTG e L o A 0 2 TR R ST A kA



SHI PING HAABRLEEXRRBILE

- 3, MR AR 9125052002 00T 40
sERCE&E - 2 e — @ T
= 1 *
awasEan { LA DR N | T
P —— T l F 180011112242 cavin ) MuSem 34 ) &
BESMEER | cyoncoINCAMPUTAIMEDICALEQUIFEMENT OO LTD
1 8L b ag

| |
il miEcnxasy | THRELR |

L ek L P | *\ﬁ gﬁ" *ﬁ ﬂn:
iR (k) RS R A LR S R BN L M |

BRESR =X 1 mmummmm m:a‘nmg.mn TEST REPORT
b, e, v . !
ENELE | EERA —_— !
| ) |
CETTE W00, W T i TN 00 con,
INg2iEnm | 200318 Imgeaes | !
ARDETMBLNEDECATUTAS o : ¢ =
- 1 H-BxERN FH—H T
shpEFRsLne | MW | s AG05I810 ind b ; :_1. | 3
sane | SR ] -~ JNERERRIRRAE
| - HE®S
EEHRIGESHHE (B FLETEIAS (KNSRE) TEASUFAS ) gy R4 %EFH 202004553 §
'
EREFARA v O
THIMRHANE | ikl [ e ol | = e R KNGS 13
R — T ] R ._ | i NM‘[E[}FSM‘[PL‘E‘
il s ] : =i} . Z &R BT BB S R AT
CUOSTOMER
e |
i-l-i EEH‘F"*'A‘:‘ HHH TEST CATEGORY ﬁﬂt&%
il LR R o L GE
FLAR T AERERRTFRER
CHFIT 3 SR T )

Lhejiang Light Industrial Preducts Inspection and Research Institute

EF LSRR REERE O (HFD

National Textiles and Garment Cheality Supervision Inspection Centen(hejiang )




SHI PING

HT L 35 ol it B 2 S BF P B
Sy 0 R 2 ™ i R o B SR R G

BER#E

FE 5 W202004553 5 FIW KW

TR ST - g £ A M ht SRR P U R 22 SRS R
Mame of (ustomer E‘Itﬂthhj-p‘liﬁm"" nm # '] Sldress ] ‘Q
4 ARSIk B 20 & o
| =g S T TR B AR 4 ‘m it HiLEH F‘ﬁ.ﬂ%ﬁ‘i MR B
Mam fac turer Seldress [ ]
Fan o Nape of sample: KNGOS 1S
Hantels Characteristics: B
il Trademark: —
FaMn HE S Spec i leat fonfmadel: —
Saplé i Lewel: KNGS

G f R AR Category of safety specification: —
FamES /9 Are. No.: —

information

EL s aniy B (thovementioned information by Customer—suppl ied)

= e
The zent wmy of i ¥k 7 18
Sample quantity
s le
ERrHs ¥
Feceiving Bate of 20200407 y e SRS
: Test Categary
Samp le
e LI
o i s GH 2626- 2006

ErMiyil/Tesy Sumsary:

SEMES RV LR T

i i A iR AL, WM 8.
Remar ks

doproved by

%

o
[T %\
{ d e

T =T Wa2004553 5

RS

M2 D

TS
2 i ML M ATRE i . ?‘.k M W | HEEE
C(ENGS)
1 | (Ehig M) | GB 2626-2006 6.3 % =95 0 a7. 0 T FE
WA N Pa =35 #
GH 2626-2006 6.5
2 | BmEY ny = T -—
i i Pa =25 75
TR e | mwon e | Smmenna =
3 A B 662006 6.11 s Ty &

» =l

5



SHI PING

47 29 W20R004553 B

REHRE

—BFE—

HMIW OIEIW

i/

\iiﬁﬂ

—

=i
Al AT R MG IR . M EEEGCE R, MR, SR I LR AR R RO e B
M SHTER ) AETE S AT DR SRR T .
W WA W AR AL T R R R .
Al i Y g el (SRR Y R B
Al P R P RO AR, SRR B W R A T T R gkl i R, A
By i 4F RERRER TR 14T
o BT AN AT Bl FEERE LR, FET RO R Tkl S . e RN e
W, B REFOREAT FOEER AT e R MR R iR T

MBI L

DECLARATION
1. O crganizmion g i ality, mdepemndmce and homesty of mspection, md & esparsble fr the rsulks of
mspection , keepin g the samp k qphdhlhmhdn;plycmﬁkﬂdmdu&melmpususﬁemaﬂmnf
the sampiles s pplied.

L The et repom will be deemed malid without signateres of e Fmepeciorfmviewer and awhonized persormel, and the red

specia] inspection stamp of oor ongon T o

1. The test report will be imvalid if it i akesd. Copies of the repont are nvalid without de s=d specal mspeation stamp of our

ﬁeulmﬁ“iﬁwkm#ﬂh&tﬂdmh

£ Al the pages of the repont are integral pasis of the mpon. Our orgamation will not be respomsile for any

i ndess o ding or other resubs mmed by wing separate pagesh of the repon.

&Jf&fenlqldmenn]’ie.pﬂi,&“.; pany shall notfy omr organieation tmely. For the mandasxry mspection
given by mvemmenial adminsration deparimenis, and dissent about the smple being fesied or fest resobs on the repont

hHhMIiIIEEthI‘!-umL

KRR R
The Affiliated Inspection Centers
WL S Tl B S T B R HITh: 0571-85 122660

SRR~ AR LT ERE (D PR

Mational Textiles and Ganment Qhulity Supervision Inspection Centen( hejiang) E=bail: 115790799 &Eqq com
Bhh - L ATH T (X RS 300 5 6 S
Adkdress: Buikling Nos, 300 Nia%ha Road, Fangrhou, Zhejiang

P e AL S P s (T BH@E 0571-89095%

Matiaml Cenba for o Torkpattin 3 Pk i Thagiars) Telephane: (57189009556

A Ay e

EE Ceniter ofQluality Test for Indoor Safety and Fumiiure Producds E=Mail: 2047699 5640qq com
G 4 18 10 G060 X LA AMAD 5 1 o P Aotk F4 1508 TG

Address: Building 4 LiangZhu University Scienceand Tedmalogy Park, Ma.l,
Jnghi Rd, Yuhang Dhstrict, Hangrhou, Zhejiang

#itll%‘ £ TR T i L e B R FHE3E: 057189001 107
Zhejing Center of Chlity Test for Light Inclustry and Hardware Products Telephone: 057 1=E9001 107
ﬂiili 4 P i LT 4 Ba o
Zhejiang Center of{hality Test for Sports Products E=khil: wujtestial 126 com

Bi - L GO T P K L 222 3 el
AL A TG A L R B R —BS 1 5 R 3 G
Address: No. 222 Tonmashan Rd., Hanghou, Thejang

Building 3 Long@hu University Science and Technology Park, Mo,
Jnghi R, Hangzrhou, Zhejang

JFR] s L = LR R P CHELD REFHL1E: 057185027738

Matiomal Center for isiom Inspectian of Lock{ Fhejiang) Telephane: 1157 185027738
WL WA G ﬁﬁgq’
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